
membranes

Review

Biofouling of Polyamide Membranes:
Fouling Mechanisms, Current Mitigation and
Cleaning Strategies, and Future Prospects

Jane Kucera

Nalco Water, An Ecolab Company, 1601 West Diehl Road, Naperville, IL 60563, USA; jkucera@ecolab.com;
Tel.: +1-815-258-6418

Received: 15 July 2019; Accepted: 14 August 2019; Published: 30 August 2019
����������
�������

Abstract: Reverse osmosis and nanofiltration systems are continuously challenged with biofouling
of polyamide membranes that are used almost exclusively for these desalination techniques.
Traditionally, pretreatment and reactive membrane cleanings are employed as biofouling control
methods. This in-depth review paper discusses the mechanisms of membrane biofouling and effects
[...]
not been widespread to directly treat surface and ground water [141]. Lozier [137] studied 

Figure 9. Breakpoint chlorination.

Chloramination occurs in Zone 1 of the figure where chlorine is combined with ammonia to form
monochloramine. Note that there may be a lag in the initial curve due to species in the water that put
an immediate demand on chlorine, such as iron and manganese. Once the immediate demand has been
satisfied, the maximum concentration of monochloramine occurs when the ratio of Cl2 (gas) to NH3-N
is 5.0. This is the “monochloramine hump.” For systems using monochloramine, the desired operating
range is embodied in Zone 1. Addition of chlorine post Zone 1 results in the formation of dichloramine
via chlorine reaction with monochloramine and ammonia (Zone 2). A series of dichloramine reactions



Membranes 2019, 9, 111 21 of 81

then follow and continue until “breakpoint” is achieved, where the following equation approximates
the situation [90]:

3Cl2 + 2NH4
+
→ N2 + 6Cl− + 8H+ (12)

At breakpoint, the composition of the solution includes primarily dichloramine, with trace
amounts of free chlorine, monochloramine, and organic chloramines; total concentrations may be a few
tenths of a ppm [90]. After breakpoint, in Zone 3, the free chlorine residual increases proportionally to
the chlorine dose.

Efficacy for control of membrane biofouling with chloramine is questionable [26]. While some
report good biofouling control for wastewater reuse systems [96], Raffin et al. [140], found little to no
benefit to direct contact of chloramine with polyamide membranes for this application. The theory
promoted by Raffin et al. [140] is that the low rejection of chloramine by the polyamide membrane leads
to not enough chloramine residual in the concentrate stream for adequate disinfection [140]. A literature
search found little discussion of efficacy for control of ground or surface water; most research was
focused on compatibility with the polyamide membrane. In general, chloramines are not as effective
for disinfection compared to hypochlorous acid [26]. The assumption is, then, that they would be less
effective at membrane biofouling control than hypochlorous acid.

Advantages and Limitations

The primary advantage of chloramination is its moderated formation of DBPs relative to
chlorination, since they chloramines not as reactive as chlorine is with organics [136]. Chloramine has
proven successful at controlling biofouling of membranes for wastewater reuse applications [141],
where chlorine is added to ammonia naturally present in the feed source. However, other than
membrane systems operating on chloraminated, municipal feed water, the use of chloramines has not
been widespread to directly treat surface and ground water [141]. Lozier [137] studied compatibility of
polyamide membranes with chloramine operating on ground water with low concentration of organics,
and high-organic loaded surface water. In both cases, the membranes suffered increases in specific flux
and loss of salt rejection as compared to control membranes not exposed to chloramine. Lozier [137]
concludes that until further study is undertaken to understand the apparent synergistic effects of the
specific water matrix and chloramine on degradation of the polyamide membrane, that chloramines
may be best suited to wastewater reuse applications only.

Some report that most polyamide membranes can tolerate longer exposures to pure chloramine,
anywhere from 150,000 to 300,000 ppm-hours [21,142,143]. However, pure chloramine is elusive due
to the equilibrium of chloramines with free chlorine and ammonia (Equations (9)–(11)). Research by
Lozier [137], Silva et al. [144] and Maugin et al. [145] indicates the that chloramine itself attacks
polyamide membranes. Maugin et al. [145] found that just 20,000 ppm-hours of exposure resulted in a
70% increase in permeability and a linear decrease in salt rejection. The effects of temperature and pH
on the equilibrium equations, and any light metals, such as aluminum, iron, and manganese, that may
be present can significantly shorten membrane life when exposed to chloramines [21,143,144].

One proposed mechanism for membrane degradation via chloramines is similar to that for chlorine
degradation of polyamide membranes [146]; amidogen radicals (NH2) are formed (catalyzed by
the presence of metals ions) which attack the ring structure and allow for direct chlorination
by excess chloramine [146]. The difference versus free chlorine is that the kinetics of membrane
degradation via chloramine are slower and chloramine is less aggressive [147]. Maugin et al. [145],
on the other hand, found evidence, using Rutherford backscattering spectrometry (RBS) and Fourier
transform infrared spectroscopy (FTIR) analyses of virgin, chlorinated, and chloraminated polyamide
membranes, that different reaction mechanisms may be involved for degradation via chlorine and
chloramine exposure.

The potential for free chlorine to be in equilibrium with monochloramine is great (see Equation (9)).
This coupled with the uncertainty regarding polyamide membrane compatibility with chloramine,



Membranes 2019, 9, 111 22 of 81

makes dechlorination a necessity prior to polyamide membranes [143]. Dechlorination can lead to
dechloramination, which can increase the ammonia gas or ammonium ion concentrations, depending on
the pH [21].

Free ammonia (gas) can also be in equilibrium with chloramine (Equation (9)) and will affect
the membrane system in negative ways. Nitrification of the system can occur since free ammonia
is a nutrient source for nitrifying bacteria [130,136]. Gases, including ammonia, are not rejected by
an RO membrane. Hence, the concentration of ammonia gas in the feed water will be the same as
that in the permeate, which can go on to corrode non-stainless steel metal components and piping
downstream. Ammonia gas swells polyamide membranes, causing a reversible increase in ion passage
through the membrane. Swelling occurs at a pH of greater than about 7.5. If the pH is lowered to
below 7.5, the ammonia (gas) will be converted primarily to ammonium ion, which does not swell
the membrane and is also well rejected by an RO membrane [83]. Since most membrane desalination
systems operate at pH 6.5–9, the presence of free ammonia can be a concern.

Process variables in forming chloramines are difficult to control in actual practice, which can shift
Equations (9)–(11). Additionally, if the TOC concentration exceeds about 3 ppm, organic chloramines
can be formed in addition to the products shown in Equations (9)–(11). Organic chloramines have little
or no disinfecting capabilities. Due to these factors, field testing has been inconclusive as to the efficacy
of chloramines in controlling biofouling of polyamide membranes [87].

Chloramination of seawater systems is not recommended [96]. The exposure of bromides in
seawater to chloramine (ammonia) forms bromamines. Bromamine has several times the oxidation
strength of chloramine [96,148], and has as much biocidal activity as hypobromous acid [148].
Severe membrane damage was incurred at West Basin Municipal Water District (Carson, CA, USA),
during a pilot study on seawater intake due to the formation of bromamines via chloramination [100].

Dechloramination

Chloramines are considered a mild oxidizing agent [143] and, due to the inconclusive data
regarding polyamide membrane compatibility, chloraminated water should be removed prior to
the membranes There are several methods to remove chloramine, including sodium thiosulfate,
ascorbic acid, sodium metabisulfite chemical addition, carbon filtration, and, occasionally, UV radiation.,
with the later three being the most common methods [143].

Sodium Metabisulfite

Dechloramination with sodium metabisulfite follows a 2-step process, similar to dechlorination
with sodium metabisulfite. The first reaction, Equation (4), shows the reaction of sodium metabisulfite
with water to form sodium bisulfite, which then reacts with monochloramine as follows:

NH2Cl + NaHSO3 + H2O→ NaHSO4 + NH4Cl (13)

The reaction for sodium bisulfite is rapid (albeit slower than the reaction with chlorine),
requiring from 1 to 5 min of contact time [149,150], with complete mixing essential.

Carbon Filtration

Chloramine is effectively removed from aqueous solution using activated carbon in an
oxidation/reduction process. As with dechlorination, the reaction with chloramines is an oxidation
reaction process. However, the process for complete chloramine removal, including free chlorine and
ammonia, is considerably more complicated. Work by Champlin et al. [151] and Bauer et al. [152],



Membranes 2019, 9, 111 23 of 81

demonstrated that removal of chloramine at Cl2:NH3-N ratios of less than 7.6 (breakpoint) is governed
by the following equation:

NH2Cl + H2O + Carbon→ NH3 + Carbon-O* + H+ + Cl− (14)

This reaction was found to be instantaneous. Note that this process leaves behind free ammonia.
As discussed previously, free ammonia, at a pH of greater than about 7.5, will swell the polyamide
membranes, resulting in a reversible increase in salt passage. For complete removal of the ammonia,
Champlin et al. [151] and Bauer et al. [152] determined that additional chlorine must be added to
achieve breakpoint. At breakpoint, the reaction is shown in Equation (15) shows complete removal of
chloramine (and ammonia) to nitrogen gas [151]:

2NH2Cl + HOCl→ N2(g) + 3H+ + 3Cl− + H2O (15)

Kim and Snoeyink [153] described an additional reaction, which results in direct removal of
chloramine without the intermediate formation of free ammonia:

2NH2Cl + Carbon-O*→ N2(g) + 2H+ + 2Cl− + Carbon-O* (16)

They determined that after an initial acclimation period about 50% of the monochloramine reacted
according to Equation (14) and the remainder reacted according to Equation (16) (Bauer et al. [152]
determined this acclimation period to be about 20 h).

Contact time for removal of chloramine using activated carbon is critical [153]. Kim and
Snoeyink [153] determined that longer contact time, with flows of less than 1 gpm/ft3, resulted in the
most efficient removal of monochloramine. Potwora [154] indicates that a flow rate of 0.75 gpm/ft3 is
required for removal using standard activated carbon. Further, Kim and Snoeyink [153] found that the
residual monochloramine concentration was about 0.1 ppm after carbon filtration, and that longer
contact times did not change this final, effluent concentration. The age of carbon also impacts contact
time; new carbon can require as little ss 5 min of empty bed contact time, while older carbon can
require up to 30 min.

Ultraviolet Radiation

As with UV destruction of chlorine, UV can also be used for chloramine destruction. The dose
required for chloramine photolysis is about 200% that typically used for disinfection, or about
60 mJ/cm2 [122]. Wavelengths of 245–365 can remove up to 5 ppm of chloramine in a single pass [121].
Wavelengths for optimum photolysis of various forms of chloramine are 245 nm for monochloramine,
297 nm for dichloramine and either 260 nm or 340 nm for trichloramine.

iii. Ozone

Ozone (O3) or trioxygen is a very strong oxidizing biocide. The use of ozone itself yields minimal
DBPs in most applications, except by-products formed by reaction with bromide present in seawater.
Seawater by-products include bromate [155–157], a carcinogen [158] that is not well rejected by
polyamide membranes [26], and bromo-organic compounds, such as bromoform [155].

Ozone was experimentally used to disinfect of water in 1886 [159], and first employed
commercially for this purpose in 1906 operating on the Vesubie River at the Bon-Voyage facility
in Nice, France [160,161]. Today, thousands of water treatment plants utilize ozone as part of their
chemical water treatment [160], with 72% of ozone users in the United States reporting employing
ozone for disinfection [160].

Ozone is very unstable in water, with the kinetics and reaction products of decomposition depend
on the pH and alkalinity of the water, and type and concentration of natural organic matter (NOM)



Membranes 2019, 9, 111 24 of 81

present [162]. Decomposition of ozone in water forms several free radicals, with hydroxyl radical,
OH* being primary [162]. The free radicals formed are in themselves very strong oxidizers capable of
disinfection and react within a few microseconds [160].

Primary action of ozone with microorganisms follows one of three pathways [162]: direct reaction
with ozone itself, indirect reaction with radicals that form when ozone decomposes in water, or both.
For indirect reaction with radicals, ozone in water initially reacts with hydroxide ions to form superoxide
anion (O2−) and hydroperoxyl radical (OH2*):

O3 + OH−→ O2 + HO2* (17)

In following reactions, ozone and superoxide anion react to form ozonide radical (O3*),
which further reacts to form several radicals, including HO2*, HO3*, HO4*, and the afore mentioned
OH* [160]. Finally, termination reactions occur, during which formation of free radicals is inhibited;
these involve the reaction of hydroxyl radical with carbonate or bicarbonate, or the reaction of 2 radicals
with each other [160].

Due to the high oxidation potential of ozone and its radicals, these compounds can oxidize the
bacterial cell wall. Once inside the cell, ozone and its radicals oxidize all essential cell components,
including enzymes, proteins, deoxyribonucleic acid (DNA), and ribonucleic acid (RNA). The cell lyses
when the microbial components and its membrane are damaged in such a manner. Shear forces can
then be used to break up the organisms and their biomass [77]. Ozone is an effective biocide against
bacteria, viruses, protozoa (typically resistant to most disinfectants [155]), and endospores [163].

Ozone Generation

The instability and rapid decomposition of ozone implies that it must be generated on.
The most common method of ozone generation is electrical discharge (also known as coronal
discharge) [160,161,164]. Electrical generation involves the exposure of air or pure oxygen to a
uniform high voltage/high density alternating current, which drives the reactions. A gap between
two electrodes, one of which is coated with a dielectric material, allows an electric field to develop,
allowing the reactions to proceed (see Figure 10). Other generation methods include acid electrolysis,
UV photochemical reaction, and radiochemically; there are a few other chemical methods that are
infrequently used [160,161,164].

The overall chemical reaction for the formation of ozone is shown in Equation (18):

3O2←→2O3 + 0.82 kW/kg (18)

Membranes 2019, 9, x FOR PEER REVIEW 24 of 80 

 
Figure 10. Cross section schematic of an ozone generator. Reprinted with permission of John Wiley & 
Sons [160]. 

In its simplified form, the initiation reaction (Equation (18)) occurs when free electrons dissociate 
oxygen molecules into atomic oxygen molecules (O), which then react with additional oxygen 
molecules in a “three body collision” with any other molecules in the gas, M, to form ozone (Equation 
(20)) [165,166]: 

e− + O2  2O + e− (19) 

O + O2 + M  O3 + M (20) 

The reactions of ozone with atomic oxygen and free electrons (Equations (21) and (22), 
respectively) are simultaneously occurring to reform oxygen molecules [165]: 

O + O3  2O2 (21) 

e− + O3  O2 + O + e− (22) 

Further, when air, rather than oxygen, is used as the feed gas, nitrogen species, such as N+, N2+, 
and N, complicate the reactions system [166]. Nitrogen oxide radicals are formed that consume ozone, 
as shown in Equation (23) [166]: 

NO2* + O3  NO3* + O2 (23) 

A typical ozone generator yields about 0.5–16 wt% ozone to the carrier gas [160]. Only 5–10% of 
the applied energy is used to generate ozone; the remainder dissipates in the form of heat. Decay 
reactions in Equations (20) and (21) are favored at higher temperatures, so ozone generators include 
methods to dissipate heat to discourage these ozone decay reactions. 

Once generated, there are several transfer methods to available to contact water with ozone. Fine 